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(1) EAXBE (Test Recipe)
XAIL (RSS 185) (NR) 100 (EEE)
ATT) U (Stearic Acid) 3
HenEE (Zn0) 5
BEfiFECC (CaC0y) 60
BieF 42 > (Ti0y) 10
m &' (Sulfur) 2
o5 —FX—2 (Accelerator) 0.8
Z1bBh LR (Antioxidants) Al &

(2) AE&#EE (Test Results)

No.

EE 1 2 3
YA k425 - -
BRIEBFLERIBHT - - 1

Li—=—X2—FiE& (Mooney Scorch Test) : M L1, 125°C

Vn 13.0 11.0 12.0
t5 (min) 13.7 14.9 14.6
t 35 (min) 16. 1 17.4 16.9
t 430 (min) 2.4 2.5 2.3
FaS5RMA—4—E& (Curelastometer Test) : 6 =+3° , 2mm, 145°C
t 10 (min) 4.0 4.1 4.2
t 90 (min) 10.4 11.4 11.3
t 90— t 10 (min) 5.4 7.3 7.1
ML {E (N-m) 2.4 2.0 2.3
515REXER (Tensile Test) : 145°C x 20min. 7 L R jin&:
T8 (MPa) 24.8 25.3 25.4
EsB (%) 660 680 680
M 300 (MPa) 4.8 4.9 4.9
M500 (MPa) 13.6 13.8 13.5
Hs (JIS, A) 51 50 50
BE1LiER (Heat Aging Test) : 145°C T L A&, 100°C X 96hrs. EAnLIE
_________________________ ho%iesfd (min) | 020 | 2 | 2
T8 P |3 (%) -85 -23 -83
EB P |3 (%) -34 -22 -35
M3oo ZEibE (%) -53 +32 -50
Hs Py -11 + 4 -10






